.

Ontario

MINISTRY OF THE ENVIRONMENT

ALEXANDRIA WATER TREATMENT PLANT

DRINKING-WATER SYSTEM INSPECTION REPORT

TOWNSHIP OF NORTH GLENGARRY

ISSUED AUGUST 2004







Ministry Ministére
of the de 133 Dalton Avenue
Environment [I'Environnement Kingston ON

Ontario K7L 4X6

1-613/549-4000 1 800/267“0'9’77‘ Fax: 613/548-6908

September 2, 2004

Mr. Andre Bachand, Manager - Water Works Department
The Corporation of the Township of North Glengarry
P.O. Box 700, 90 Main Street South

Alexandria, Ontario KOC 1A0

e o st ....‘ ,_. o £ f
Dear Mr. Bachand: ‘“‘”‘“““"*—-

=;~¥££ P{v\& lr\??&' @ (eing S

RE: Ministry of the Environment Drinking Water Inspection - 2004 T —
Alexandria Drinking-Water System

The Alexandria Drinking-Water System was inspected on June 9, 2004 and June 10, 2004, to assess
compliance with applicable Acts, Regulations, and site-specific authorizing and control documents.
The report is also based upon a review of in-house and laboratory analytical results for samples
collected between July 2003 and June 2004, and interviews held with operational personnel.
Enclosed is a copy of the inspection report for your review. A copy will also be sent to Robert
Boisvenue, who is designated as the Deputy Clerk for the Corporation of the Township of North
Glengarry. Copies will also be sent to the local Medical Officer of Health and the Raisin Region
Conservation Authority.

Your attention is directed to the sections “Actions Required” and “Recommended Actions” of the
report. Please provide an Action Plan by no later than the date specified within the report, detailing
how the municipality plans to address these issues.

Should you have any questions pertaining to the report, please do not hesitate to contact me at this
office at extension 2666.

Yours truly,

Shannon Hamilton-Browne
Inspector / Provincial Officer

Safe Drinking Water Branch
Kingston Office



Eastern Region

SHB
Enclosure

cc:  Mr. Robert Boisvenue, Deputy-Clerk, The Corporation of the Township of North Glengarry,
P.O. Box 700, 90 Main Street South, Alexandria, ON KOC 1A0

Dr. Robert Bourdeau, Medical Officer of Health, Eastern Ontario Health Unit, 1000 Pitt
Street, Cornwall, ON K6J 5T1

Mr. Mirek Tybinkowski, P. Eng., Water and Wastewater Specialist, MOE Environmental
Assessment and Approvals Branch, 2 St. Clair Ave, West, Floor 12A, Toronto, ON M4V
1LS

/ Mr. Roger Hood, General Manager, Raisin Region Conservation Authority, P.O. Box 429,
6589 Boundary Road, Cornwall, ON K6H 5T2




Ontario

Ministry of the Environment

ALEXANDRIA WTP
Drinking Water System Inspection Report

DWS Number: 220001030
Inspection Number: 1-PG3L

Date of Inspection: Jun 09, 2004
Inspected By: Shannon Hamilton-

Browne







Ministry of the Environment

Ontario Drinking Water Inspection Report
TABLE OF CONTENTS
OWNER AND CONTACTINFORMATION . . ..ot e e e i e 2
DWS COMPONENT LOCATIONS . . .ottt e e e et 3
INSPECTION SUMMARY . ..ottt et ettt et e et ittt 5
INtrOAUCHION . . v\ttt et e et i e i e e 5
SOUICE SUPPLY .+ ottt e e 5
Permitto Take Water ... ... nt ittt e e e 6
Capacity ASSESSINENT . . ..ot vttt e i et et e e 7
Treatment PrOCESSES . . .. v v vt v e ettt st e et et ettt e 8
Process Wastewater . ... ....i vttt i i i i e e 10
Distribution SYStEM . ... ittt e 10
Operations Manuals . ... ......oournieet ittt 12
LOgbOOKS ..ottt tt ettt e 13
Contingency and Emergency Planning ................ooiiiiiiiiiiiia., 14
N =T o 11 PP 15
Communication With CONSUMETS . . .. .« vttt it e it eiaauna 15
Operator Certification and Training . . . .. ... oo oot e 16
Water Quality Monitoring . .......cviiiieerii i 18
Water Quality ASSESSIMENL . . . . oo v eve vt aee et 23
Reporting, Notification & Corrective Action ............. ..., 24
SUMMARY OF NON COMPLIANCE WITH REGULATORY REQUIREMENTS ........ 26
ACTIONS REQUIRED . . . oottt vttt er e e s te e e e e et e e si e e ae e e e e as 27
SUMMARY OF BESTPRACTICEISSUES . ... .ottt i 29

RECOMMENDED ACTIONS . ... i i i e e e 230

Alexandria Water Treatment Plant - MOE Inspection, June 9, 2004




Ministry of the Environment

Ontario Drinking Water Inspection Report
APPENDICES
APPENDIX 1 DWS COMPONENT LOCATIONS DETAILS
APPENDIX A CERTIFICATE OF APPROVAL
APPENDIX B MINISTRY AUDIT SAMPLE RESULTS
APPENDIX C MINISTRY INSPECTION PHOTOGRAPHS

Alexandria Water Treatment Plant - MOE Inspection, June 9, 2004




R Ministry of the Environment
@ Ontano Drinking Water System Inspection Report

OWNER INFORMATION:
Company Name: North Glengarry, The Corporation Of The Township Of
Street Number: 22 Unit ldentifier:
Street Name: Gernish, West St
County/District:
District/Area Office: Cornwall
City: North Glengarry
Province: ON Postal Code: KOC 1A0

CONTACT INFORMATION

Type: Main Contact Name: Andre Bachand
Phone: (613) 525-1110 Fax: (613) 525-1649
Email: bachand@northglengarry.com

Title: Water Works Manager

Type: Other - specify - EOHU Name: Robert Bourdeau
Phone: (613) 933-1375 Fax: (613) 933-7930
Email:

Title: Medical Officer of Health, Eastern Ontario Health Unit

Type: Other - specify Name: Michael Gundry
Phone: (905) 668-9363 Fax: (905) 668-0221
Email:

Title: Project Manager, Totten Sims Hubicki Associates

Type: Other - specify- CA Name: Roger Hood
Phone: (613) 938-3611 Fax: (613) 938-3221
Email:

Title: General Manager, Raisin Region Conservation Authority

Type: Owner Name: Leo Poirier
Phone: (613) 525-1110 Fax: (613) 525-1649
Email:

Title: Clerk, The Corporation of the Township of North Glengarry

INSPECTION DETAILS:

DWS Name: Alexandria WTP
DWS Category: Large Municipal Residential
DWS Number: 220001030
Inspection Type: Unannounced
Inspection Number: 1-PG3L
Date of Inspection: Jun 09, 2004
Date of Previous Inspection: Jul 10, 2003
Report Generated for HAMILTSH  on 8/30/2004 - " Page 2 of 33







. Ministry of the Environment
@ Ontaﬂo Drinking Water System Inspection Report

DWS COMPONENT LOCATIONS

Site (Name): Alexandria Miil Lake (Mill Pond)

Type: Source Sub Type: Surface

Comments:

The plant draws water from Alexandria Mill Lake (Mill Pond), which is supplied by the Garry River
system. The raw water intake works consists of the intake structure located in Alexandria Mill Lake
(Mill Pond) approximately 425 m southwest of the water treatment plant comprising a vertical 1.5 m
diameter, 760 mm high precast concrete pipe placed on a concrete slab housed in a 2.4 by 2.4 m
timber crib including screening. The intake pipe is approximately 425 m of 350 mm diameter asbestos
cement pipe from the intake crib to the low lift chamber well.

Site (Name): Alexandria WTP

Type: Treated Water POE Sub Type: Surface

Comments:

The raw water is conveyed by gravity through the intake pipe to the low lift chamber/raw well,
including two coarse screens, raw water well with powdered activated carbon feeding system and low
lift pump compartments. The two coarse screens separate the raw well and low lift pump
compartments. The raw well is gravity fed, and the level in the well fluctuates with the level in
Alexandria Lake (Mill Pond). Two vertical turbine low lift pumps are located in the low lift chamber/raw
water well. Each pump is rated at 6,200 m3/d, and equipped with an automated flow control valve on
the pump discharge restricting flows to the Permit To Take Water allowance. The discharge valve is
set by the plant control system based on the level in the flocculation chambers. The pumps discharge
to the flocculating chamber inlets. Coagulation/flocculation takes place in two concrete flocculating
chambers that operate in series, each equipped with an agitator, polymer feeding system, coagulant
feeding system and an in-line mixer. Coagulant is pumped from the feed tank to the flocculating
chambers feed line, upstream of the in-line mixer. The in-line mixer is not currently in service.
Sedimentation is facilitated within four concrete sedimentation tanks operating in parallel. Each
sedimentation tank is baffled, equipped with tube settlers, and includes sludge hoppers and drains
discharging to the sanitary sewer. When settled water from the sedimentation tanks reaches a top
water elevation of 87.2 m, it flows into a conduit leading to the filters. Filtration is provided within four
concrete chambers with mixed media operating in parallel, and each capable of filtering a maximum
flow of approximately 2,003 m3/d complete with surface wash facilities, turbidity and head loss
instrumentation and an underdrain system. The filter bed consists of an underdrain support system,
support gravel, and a bed of mixed anthracite and sand. The underdrain system in filters no. 1 and 2
were changed in 2002. The new underdrain system does not require gravel. The filter media has
been changed to anthracite and sand in all four filtters. Water flows by gravity through the filter media
and is discharged into individual conduits that are equipped with turbidity meters. The filter effluent
lines are connected to a header that directs filtered water to the clear wells. The filtration system also
consists of an automatic filter backwash system and a backwash tank with a supernatant pipe draining
to the sanitary sewer system. The filters are backwashed with treated water from the clear wells.
Wash water overflows at the trough to the backwash tank which drains to the sanitary sewer. During
backwash, the filter inlet line closes and the flow is distributed to the other operating filters. The
butterfly valve at the conduit between the sedimentation and filtration tank closes and the water filters
to the clear well until the required surface wash level is reached. When the water level in the filter is
drained to below the trough elevation, the surface wash arms direct treated water under pressure from
the distribution line to the top of the filter media. After surface wash, the filter is backwashed with
treated water from the clear wells. The backwash water is pumped to the filter underdrain by one of
two backwash pumps. The current frequency and duration are approximately once every 24 hours
and 15 minutes respectively based on a 60% head loss. The disinfection system uses chlorine gas in
solution, injected at pre- and post-chlorination points. Chlorine gas is supplied in 68 kg cylinders,
which are stored in the chlorine room. The chlorination system comprises three duty chiorinators,
equipped with two vacuum regulators (injectors) to draw chlorine into solution.

Report Generated for HAMILTSH  on 8/30/2004 Page 3 of 33




. Ministry of the Environment
@ Ontarlo Drinking Water System Inspection Report

Site (Name): Elevated Storage Tank
Type: Other Sub Type: Reservoir
Comments:

The distribution network consists of 50-350 mm diameter water mains constructed of various materials
including cast iron, ductile iron and carbon steel. There are approximately 170 valves and 92
hydrants located within the distribution system. There are two standpipes (one active, one inactive)
that serve the Town of Alexandria. The active standpipe is used to control pressure, store water, and
supply the distribution system. It is located approximately 1,200 m northwest of the water treatment
plant, is 12.2 metres in diameter and 33.5 metres high and has a capacity of 3,916 cubic metres. The
active standpipe was constructed in 1985 and is made of steel. There are no disinfection facilities at
the standpipe. An older standpipe was formerly used to provide pressure and flow in the distribution
system. This standpipe was taken off-line in 1999, however it has not been decommissioned. The old
standpipe is located approximately 850 metres north of the plant on Main Street, is 4.3 metres in
diameter and 30.5 metres high and has a capacity of 443 cubic metres. The inactive standpipe was
constructed around 1900 and is made of riveted steel. There are no disinfection facilities at the old
standpipe.

- Page 4 of 33

Report Generated for HAMILTS on 8/30/2004




N Ministry of the Environment
Ontano Drinking Water System Inspection Report
INSPECTION SUMMARY
INTRODUCTION

* The primary focus of this inspection is to confirm compliance with Ministry of the